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AMERICAN GARAGE DOOR SUPPLY, INC.
Bemidji, Minnesota

PRODUCT TYPE: Polycarbonate Section Overhead Garage Door
SERIES/MODEL: 20'2" x 8'0"
DESIGN PRESSURE: +21.3/-18.0 psf

SPECIFICATIONS: ANSI/DASMA 108-2005, Standard Method for Testing
Sectional Garage Doors and Rolling Doors: Determination of Structural
Performance Under Uniform Static Air Pressure Difference
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ASTM E 330-02, Test Method for Structural Performance of Exterior Windows,
Curtain Walls and Doors by Uniform Static Air Pressure Difference
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1.0 Report Issued To: American Garage Door Supply, Inc.
1225 Industrial Park Drive SE
Bemidji, Minnesota 56601

2.0 Testlaboratory: Architectural Testing, Inc.
849 Western Avenue North
St. Paul, Minnesota 55117
651-636-3835

3.0 Project Summary:
3.1 Product Type: Polycarbonate Section Overhead Garage Door
3.2 Series/Model: 20'2" x 8'0"

3.3 Compliance Statement: Results obtained are tested values and were secured by
using the designated test methods. The specimen tested successfully met the
performance requirements for +21.3/-18.0 psf. The test specimen was subjected
to the ANSI/DASMA 108-2005 guidelines for structural performance testing.

3.4 TestDates: 05/20/13
3.5 Test Location: Architectural Testing, Inc. test facility in St. Paul, Minnesota.

3.6 Test Sample Source: The test specimen was provided by the client.
Representative samples of the test specimen will be retained by Architectural
Testing for a minimum of four years from the test completion date.

3.7 Drawing Reference: The test specimen drawings have been reviewed by
Architectural Testing and are representative of the test specimen reported herein.
Test specimen construction was verified by Architectural Testing per the drawings
located in Appendix C. Any deviations are documented herein or on the drawings.

3.8 List of Official Observers:

Name Company

Larry Baumgartner American Garage Door Supply, Inc.
Greg Johnson American Garage Door Supply, Inc.
Tony D. Gavin Architectural Testing, Inc.

Eric]. Schoenthaler Architectural Testing, Inc.

www.archtest.com
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4.0 Test Specifications:
ANSI/DASMA 108-2005, Standard Method for Testing Sectional Garage Doors and
Rolling Doors: Determination of Structural Performance Under Uniform Static Air
Pressure Difference.
ASTM E 330-02, Test Method for Structural Performance of Exterior Windows, Curtain
Walls and Doors by Uniform Static Air Pressure Difference.

5.0 Test Specimen Description: (See Attached Drawing)

5.1 Product Sizes:

Overall Area: . . . .
161.3 ft2 Width (inches) Height (inches)

QOverall size 242 96

Panel size 242 24

5.2 Panel Construction:

Panel Member Material Description
Frame Aluminum
Infill Polycarbonate Five wall polycarbonate.
Intermediate .
. Aluminum
stiles
Joinery Type Detail
Frame corners Butt Secured with three #8 x 1/2" screws and one
#14 x 3/4" thread cutting screw.
Ir.xtermedlate Butt Secured with four #8 x 1/2" screws.
stiles to frame

www.archtest.com
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5.0 Test Specimen Description: (Continued)
5.3 Weatherstripping: No weatherstripping was utilized.
5.4 Glazing: No glazing was utilized.

5.5 Panel Hardware:

Description Quantity Location

Galvanized steel garage door Panel meeting ec}ges, two.per panel er_ld
. 27 and one at each intermediate panel stile
hinges .
location.

Galvanized steel garage door

top bracket. 4 Two per top panel top corner.
Galvanized steel garage door

2 One per bottom panel bottom corner.

bottom bracket.

Seven per panel. One at each panel end
Intermediate stiles 28 adjacent to frame, 43" and 80" from
panel edges and midspan.

One per each hinge location and one per

3" steel roller 10 each top and bottom bracket location.
Two per panel. Struts were attached to
3" aluminum Z-strut 3 the panel at each frame stile and
intermediate stile with one one 3/8 x 1"
self tapping screw.
Four per panel. 65" and 102" from panel
. . edges and one at midspan. Secured to
Vertical Z-strut reinforcement 20 each Z-strut with two 1/4 x 1" self
tapping screw.
5.6 Track Hardware:
Description Quantity Location

Attached to the buck adjacent to the

Galvanized steel 3" roller track 2
garaged door.

www.archtest.com
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6.0 Installation: The door was installed into a test chamber by representatives of
American Garage Door Supply, Inc. according to the printed installation instructions.
The specimen was installed into a Spruce-Pine-Fir wood buck.

Location Anchor Description Anchor Location

Roller track 5/16" x 1-5/8" lag bolts 10" from the bottom and 24" on
assembly center.

7.0 Test Results: The temperature during testing was 74°F. Deflection and permanent
sets were measured at the bottom strut location. The results are
tabulated as follows:

Title of Test Deflection (inches) Perlflanent Set Note
(inches)
Preload
(50% of design load)
10.65 psf (positive) 2.05 0.07 1,4
Design Load
21.30 psf (positive) 4.36 0.25 2,4
Test Load
31.95 psf (positive) 7.36 0.78 3,4,5
Preload
(50% of design load)
9.00 psf (negative) 1.64 0.01 1,4
Design Load
18.00 psf (negative) 7.99 0.61 2,4
Test Load
27.00 psf (negative) 10.40 1.02 3,4,5
Test Results: Pass

Note 1: Preloads were held for 10 seconds.
Note 2: Design loads were held for 10 seconds.
Note 3: Test loads were held for 10 seconds.

Note 4: Tape and film were used to seal against air leakage during structural testing. In
our opinion, the tape and film did not influence the results of the test.

Note 5: Observations: The door remained in the opening for all loads and was operable
at the completion of testing.

General Note: All testing was performed in accordance with the referenced standard.

www.archtest.com



A Test Report No.: €C8079.01-201-44

/.1 Original Report Date: 06/19/13
Revised Report Date: 01/27/14
Architectural Testing Test Record Retention End Date: 06/19/17

Page 5 of 6

8.0 Laboratory Compliance Statements:

The service life of this report will expire on the stated Test Record Retention End Date, at
which time such materials as drawings, data sheets, samples of test specimens, copies of
this report, and any other pertinent project documentation, shall be discarded without
notice.

If test specimen contains glazing, no conclusions of any kind regarding the adequacy or
inadequacy of the glass in any glazed test specimen can be made. This report does not
constitute certification of this product nor an opinion or endorsement by this laboratory. It
is the exclusive property of the client so named herein and relates only to the specimen
tested. This report may not be reproduced, except in full, without the written approval of
Architectural Testing, Inc.

For ARCHITECTURAL TESTING, Inc.

Digitally Signed by: Eric Schoenthaler Digitally Ssgned hy Damel A. Johnsol

Eric]. Schoenthaler Daniel A. Johnson
Project Manager Director - Regional Operations
EJS/ib

Attachments (pages): This reportis complete only when all attachments listed are included.
Appendix-A: Alteration Addendum (1)
Appendix-B: Photograph (1)
Appendix-C: Drawings (1)

This report produced from controlled document template ATI 00533, issued 06/14/11.
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Revision Log

Rev.# Date Page(s) Revision(s)
1 01/27/14 Cover, 1 Correct Series/Model
2 Correct screw size in panel
construction
3 Correct panel hardware sections
4 Corrected installation anchors and
locations.
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Note: No alterations were required.

www.archtest.com



Test Report No.: €8079.01-201-44

Original Report Date: 06/19/13

Revised Report Date: 01/27/14

Test Record Retention End Date: 06/19/17

Appendix B

Photograph

www.archtest.com



‘ Test Report No.: €8079.01-201-44

/1 Original Report Date: 06/19/13
Revised Report Date: 01/27/14
Architectural Testing Test Record Retention End Date: 06/19/17

www.archtest.com



A Test Report No.: €8079.01-201-44

4 Original Report Date: 06/19/13
Revised Report Date: 01/27/14
Architectural Testing Test Record Retention End Date: 06/19/17
Appendix C
Drawings

www.archtest.com



o R i e e R e e

< 2z1IS| T 0 TI88YS :3leQ ARG podypaud
‘8mg[ SuoN3JBS | £1/9¢/L0 9380 | 93d -Ag UMBIQ
suondinsag

. , & 1 8 ) IRG"531- NOILYENDIINGD EAVT e)

Nwmﬂ..mmm”www Mn | ﬁ&ﬂm oo Eﬁt B S39NIH N3 J0 W23 @ T19NY TYOILUIA

s LIRS LT i <
4013t [eLasnpU| SZZT SR B 8 ! HOVHL (NIN 2019 '¥o 21
SYTHSYM GNO! 2’0 .2} © SLNN ANV
ONILYY AVOTaNIMm ¥ SMIYIS SNIHOVYIN .8/5 S1708 VIO .bL HLIM 3TONY XOYHL
X bt - b IM Q3HOYLLY -OL GINZLSYA HOVHL ‘ATVO VO I
SS2NIH N3 13318 .

SIONIH ON3 40
MOY 3181030 NI a39VONT
HITIOY WILS ONOT .8

Ni-931 - NOILEYYNDISNOT aNYT

SHIHSVM QNOE

'? SMIUTS BNIddVYL 8IS

X 02 - ol ~¥ A O3HOVLLY
S3ONIH ON3 13315
SSIAMIVLS VD 2L YO
AWO VO LL JOSMONZ

0021 B SNN ANV 51108 'VIG.¥/)

HLIM JTONY X0vHL OL QINI LSV

AOYHLII3LS SSAINVLS Va2l
BNEHOYA

"0°0 42 AH3AT

SM3MOS YA W4 X W9LIS

M CAINNONW ~ SIINY HOWIL

133LSSTAINIVAS VO 2L

UIHSYM

HAHSYM ONOB /M MINOS

B8 X

Y3UINZ3 HOV3 OL G3NT LSV,
SONIH "d3LNI133LS SS3TNIVLS
VY9 ZLHO AWD YD 1L

SSFINIVLS ¥O 2E HO
ATV WO L) 40 SMOM 2

"SLAN 2 SLT08

o815 X «bf * 2T HLIM Q3HOVY.LLY
‘0'0 ¢t AYIAL SN0 HOVHL VO
€L /M = "0'0 .PT AY3AT SMAUDS
OY.8/571 X «84S /M A3 LNNOW

= m_._ma_«\ ROVHL'AWO VO J)

Fi -V IMANILS

A8 TYISYIHLYIM
O/ ONIATINON dOLS

QaNOZ /M M3IHOS
ANIHOYW .8/5 X .71
- ¥ /M 37LS Y3INTO
HOV3 01 Q3N3LsV
JONIH 31N 1331s
SSIINIVLS VO
ILYO ATVO YO LE

SYTHLO
AH TYISYIHLYIM
HOM® ONITTINOW dOLS HAHSYAA
QNOE M SMIYOS

uIHSYM ONOE -
et ONIJdVL 875 X"y L {1} <Y
TG WL X 7L 0L
M OIHOYLLY

3SNIH 133LS SS2IMNNY2S 'vD 21 8O ATvD vl

ATEVIIVAY OSTV SIMOVHL

«& = "SNOLLJO TGV IYAY JHY
HOVEL TYOILY3A ONY 03HOLOId
INIT J00W-IHL-MOTICS
‘L4IT-HOIH ‘WOCHAY3H
MOTX0vdL 318N0A 310N

'0'0.21 @

1708 ob/L = | HAUAA SdIND MOVHL
01 GIHIVLLY (Ni) SS3NNOIHL ]

201 HOVYL 1931S ‘ATvD .8

"SM3YIS 1Y W) X515

3sn SAWVT 13345 Hod4 ~"0'0
«FZ SMINOS OV ,9/5) X W9US
AN BNV GOOM OL G3N3LSYH
SIONY IWIILYSA "INCO '¥D 2}

(1S 01} ¥3TTVLSNI HOOd AB
-LNOdNS HOYYL T INOZINOH

‘LOH ¥00Q =" LOH ONINIO

HIIHHYI MITION s T
2NLXI HLOIMA ‘XY 202
RILSYTHLYIM TANIA to_m ».._mmwhw a
8 MIXT "WATY SL-£308 O "N1YD 9 1t {{_ 4 h qi_ _ * __..._
¥IHSYA = == == =
QNOB /M MBYOS A ¥ i 3
SNIddYL 8IS X 02 5 55 . 2 & =
INfor ¥ /M G3HOVLLY b
A0S ¥ ANSNOL H mm%_ow o [EE = ol
NIHLIM Tv3S LNIOP o SSINIVLS VO IR
WYO WOHE X u2/b o \CALIL et P THONRINRG A
A s o 2ILWES WE) g
- - G.vﬁl.ﬂ“.@vl ﬂ LT X nt. oo . - X nw
. i A f e i f vy 2
LS & G 0 Y O 0 0 W
M1 ¥3d L N3 P AR | T
33d SMIHOS TING  [m=s - < ; A - - - I
LX YL~ 2 M TIONY 2
ANV 2" X T X o2 T
3LYNOGEYSATOd TIWM = <t = X x 45 =
ONOYLS XS - HOIHL 8IS 1035 ¥A 2 a'a 2 A A A A o
H3d SMIHOS T 0.5 G 9 6 0 g 3
Wb X 18- Z A8 20Y
2. MOHL SZV" X & o 0 = <
4 /SMINDS TIEA L
iR A i ; =
“3un 14 3TI0Y [ | | [ § | ]
d01 13318 SSTINWLS : : . A =

17554

HO 'AWD VO 2| "NIW




